
 

 

 

A
pr

il 
20

10
 

Bio
Stu
Wat

 

Ted Stric
Lee Fishe
Chris Kor

ologic
udy of
tersh

kland, Gove
er, Lt. Gove
rleski, Direc

  

 

cal an
f the 

hed 

ernor 
ernor 
ctor 

nd Wa
Capt

ater Q
tina C

Quali
Creek

ity 
k 

 



DSW/EAS 2010-4-1  Captina Creek Watershed 2009            April 15, 2010 
 

1 
 

 
 

 
Biological and Water Quality Study 

of the  
Captina Creek Watershed 

 
 

2009 
 
 

 
 

Belmont County, Ohio 
April 15, 2010 

OEPA Report DSW/EAS 2010-4-1 
 
 
 

 
 

prepared by 
 

State of Ohio Environmental Protection Agency 
Division of Surface Water 

Lazarus Government Center 
50 West Town Street, Suite 700 

 P.O. Box 1049 
Columbus, Ohio 43216-1049 

 
[...]
d intestinal t
ately 97 perc
t there is curr
in surface w
e. These mic
al wastes, or 

d. 

ic (disease c
mpractical to 
ot pathogenic
lthough not n
tial presence
coli are pres

fecal matter f
high fecal co
upsets, skin 

systems are m

or potentially
m and the low

ll other strea
at apply to P
ximum value 

mples and iss
(Table 7). 

zed bacteria r
nloadable bac

link:  http://w
d were tested
conditions.  E
c mean criterio

eria 

attainment of the
ntire Captina C

for determini
able 7-13 in 
a coli) in the w

oli) bacteria a
tracts of hum
cent of the or
rently no simp
waters, altho
croorganisms
may enter wa

causing) orga
monitor them

c. However, s
necessarily ag
e of pathogen
sent in high 
rom one sour
oliform or E. 

rashes, and
most suscepti

y support, oc
wer four miles
ms assessed
CR Class A a
of 298 and 5

ued as the ba

results are list
cteria results 
www.epa.stat
d for E. coli le
Evaluation of E
on, and thus 

 

e recreation use
Creek watershed

 Capti

ng attainmen
OAC 3745-1

water column.

are microsco
mans and ot
ganisms foun
ple way to diff
ugh methodo

s can enter w
ater bodies al

nisms are typ
m directly. Fec
some strains 
gents of disea
ic organisms
numbers in a
rce or anothe
coli count m

d diarrhea. Y
ble to infectio

ccasional prim
s of the Nort

d during this s
and B stream
523 cfu/100 m
asis for deter

ted in Table 7
are also ava

te.oh.us/dsw/
evels five to n
E. coli results
were in full at

e in 
 

na Creek Waters

20 
 

nt of recreatio
-07) based u
   

opic organism
her warm-blo
nd in the feca
ferentiate bet
ologies for t

water bodies w
long with runo

pically presen
cal indicator b
of E. coli can
ase, fecal ind
 that enter th
a water sam
r. Swimming 

may result in e
Young childre
on.   

The Captin
as a Prima
Rule 3745
recreation 
recreation s
body conta
limited to, 
canoeing, k
07 (B)(4)(b
reflect diffe
intensity of

mary contact
th Fork of Ca
survey are d

ms include a g
ml, respective
rmining attain

7, and the com
ailable from 
/gis/index.asp
nine times, fro
s revealed tha
ttainment of t

shed 2009          

on uses are 
upon the pre

ms that are pr
ooded anima
al coliform ba
tween human
this type of 
where there 
off from soils 

nt in the envir
bacteria, inclu
n be pathoge
dicator bacter
he environme
ple, it invaria
or other recre
ear, nose, an
en, the elder

a Creek wate
ary Contact R
5-1-24. Wate
use of PCR 
season, are 
act recreation
wading, swi

kayaking and
)].  There are
erences in 
f use.  Strea
t recreation a
aptina Creek
esignated Cla
geometric me

ely.  The geom
nment status 

mplete datase
the Ohio EP

px.  Seven lo
om June 30th

at all seven lo
he recreation

established 
esence or ab

resent in larg
als. E. coli ty
acteria of hum
n and animal s

analysis are
is a direct di
where these 

ronment in su
uding E. coli, 
nic, capable 
ria such as E
nt through th
ably means t
eation-based 
nd throat infe
rly, and thos

ershed stream
Recreation (P
er bodies w

“...are water
suitable for 

n activities 
mming, boat
 SCUBA divi
e three class
the potentia

ams designat
activities.  T
k are designa
ass B PCR w
ean of 126 an
metric mean 
when more t

et is reported 
A GIS intera
ocations in t
– Septembe

ocations attai
n use.   

in the Ohio W
bsence of ba

ge numbers i
ypically comp

man feces (D
sources of co
e becoming 
scharge of h
wastes have

uch small am
by themselve
of causing se

E. coli may ind
e same pathw

that the wate
contact with 

ections, as w
se with depre

ms are desig
PCR) use in 

with a desig
rs that, durin
one or more
such as, bu
ting, water s
ing” [OAC 37
ses of PCR u
al frequency
ted PCR Cla
he Captina C
ated Class A 
waters. The E
nd 161 cfu/10
is based on t
han one sam

in Appendix 
active maps a
he Captina C
r 17th, 2009 d
ned the appl

 April 15, 2010

Water 
acteria 

in the 
prises 
ufour, 

oliform 
more 
uman 
 been 

mounts 
es are 
erious 
dicate 
ways. 

er has 
water 

well as 
essed 

nated 
OAC 

nated 
ng the 
e full-
ut not 
skiing, 
745-1-
use to 
y and 
ass B 
Creek 

PCR 
E. coli 
00 ml, 
two or 

mple is 

Table 
at the 
Creek 
during 
icable 



DSW/EAS 2010-4-1  Captina Creek Watershed 2009            April 15, 2010 
 

21 
 

 Table 7.  A summary of E. coli data for locations sampled in the Captina Creek watershed study area, June 30 – September 
17, 2009.  Recreation use attainment is based on comparing the geometric mean to the Primary Contact 
Recreation (PCR) Classes A or B geometric mean water quality criterion of 126 or 161 cfu/100 ml (Ohio 
Administrative Code 3745-1-07).  All values are expressed in colony forming units (cfu) per 100 ml of water.  Gray 
shaded values exceed the applicable PCR Class A or B geometric mean criterion.   

Location River 
Mile 

 
Recreation  

Use 
# of 

Samples 
Geometric 

Mean 
Maximum 

Value 

Recreation 
Attainment 

Status 
Source(s) of Bacteria 

Captina Creek 23.1 PCR Class A 5 36 90 FULL  

Captina Creek 16.0 PCR Class A 9 79 230 FULL  

Captina Creek 3.3 PCR Class A 5 37 150 FULL  

North Fork Captina Cr. 0.4 PCR Class A 9 99 360 FULL  

South Fork Captina Cr. 0.1 PCR Class B 9 44 330 FULL  

Bend Fork 0.3 PCR Class B 5 26 80 FULL  

Cat Run 0.3 PCR Class B 5 76 1100 FULL  
 

 



DSW/EAS 2010-4-1  Captina Creek Watershed 2009            April 15, 2010 
 

22 
 

Effluent Dischargers  

A total of seven National Pollutant Discharge Elimination System (NPDES) permitted facilities discharge 
sanitary wastewater, industrial process water, and/or industrial storm water into the Captina Creek 
watershed. Included in this list are two municipal sanitary wastewater treatment plants for the villages of 
Barnesville and Bethesda as well as five coal mine processing and preparation plants. The Bellaire 
Corporation Powhatan Mine No. 3 and Mine No. 5 have ceased mining operations although residual 
mining impact following reclamation is still present. The other three coal mining facilities consist of the 
Oklahoma Coal Company - Lynn Tipple facility, the American Energy Corporation – Century Mine and the 
Ohio Valley Coal Company – Powhatan No. 6 Mine. The coal mines in the area consist of deep shaft coal 
mining with washing and processing facilities which generate large quantities of coal slurry (sludge). The 
NPDES permits for the mining operations monitor the industrial process wastewater discharges from 
these slurry impoundments and industrial storm water discharges from sedimentation ponds down 
gradient of the processing areas. Each facility is required to monitor their discharges according to 
sampling and monitoring conditions specified in their NPDES permit and report results to the Ohio EPA 
on a Monthly Operating Report (MOR). Summarized effluent results are listed in Table 10. 
 
Village of Barnesville WWTP (Ohio EPA Permit # 0PC00001) 
The Village of Barnesville’s wastewater treatment plant located on Waterworks Road provides sanitary 
wastewater treatment to approximately 4,225 people within the village. The municipal wastewater 
treatment plant originally constructed in 1923 and upgraded in 1987 consists of primary sedimentation 
followed by an oxidation ditch which utilizes the activated sludge process for secondary treatment of the 
sanitary waste. The wastewater then receives final treatment through final clarification followed by 
disinfection with ultraviolet light. The wastewater treatment plant has an average daily design flow of 1.3 
MGD (Million Gallons per Day) and receives an average daily flow of approximately 0.29 MGD.  
 
Past inspections of the facility have noted poor maintenance on the rotors and paddles in the oxidation 
ditch which provide essential aeration for secondary treatment of organic wastes. The poor maintenance 
of the oxidation ditch and inadequate sludge treatment and storage have lead to elevated suspended 
solids and ammonia concentrations resulting in numerous effluent limit violations over the past several 
years. In an effort to improve sludge treatment and disposal the village recently was issued a PTI for the 
installation of two aerobic sludge digester tanks, a sludge belt press and dry storage building. Currently 
sludge is wasted into a small Imhoff tank which provides no treatment and little storage therefore 
requiring frequent disposal at another permitted wastewater treatment plant. The proposed upgrades 
which are to be partially funded through federal stimulus dollars will allow the operator to better manage 
sludge within the plant and meet Ohio’s sludge rules for either land application or disposal in a licensed 
sanitary solid waste landfill.  
 
With improved maintenance of the facility and the addition of the new sludge treatment components the 
plant should provide better treatment to minimize effluent violations and reduce pollutant loads to the 
receiving stream of the North Fork of Captina Creek. Water quality sampling conducted in 2008 and 2009 
downstream of the discharge did show elevated ammonia concentrations in the stream above the aquatic 
life use water quality criteria as well as elevated levels of nitrate+nitrite-N and total phosphorus (Table 6).  
 
Village of Bethesda WWTP (Ohio EPA Permit # 0PB00001) 
The Village of Bethesda’s wastewater treatment plant located at 63451 Waterworks Road provides 
sanitary sewer wastewater treatment to approximately 1,400 residents who reside in the village. The 
wastewater treatment plant constructed in 1990 contains preliminary treatment provided by a bar screen 
and a grit removal followed by an oxidation ditch which utilizes an activated sludge process for the 
secondary treatment of organic wastes. The sanitary waste then receives final treatment through final 
clarification followed by disinfection with chlorination and de-chlorination. In an effort to maintain dissolved 
oxygen levels in the treated effluent and minimize the oxygen sag impact to the receiving stream, post 
aeration is provided prior to chlorination. Sludge removed from the facility is digested in an aerobic 
digester and then either land applied or hauled to another wastewater treatment plant. The sanitary sewer 
collection system within the village is relatively old and receives significant infiltration and inflow (I&I) 
which causes occasional plant upsets leading to effluent limit violations. The current NPDES permit 
contains a compliance schedule to identify and eliminate I&I which should help improve treatment at the 
plant and reduce any pollutant loads to the receiving stream of Bend Fork following storm events.  



DSW/EAS 2010-4-1  Captina Creek Watershed 2009            April 15, 2010 
 

23 
 

 
Bellaire Corporation Powhatan No. 3 Mine (Ohio EPA Permit # 0IL00042) 
The Bellaire Corporation Powhatan Number 3 Mine was a former coal mining and processing facility 
located near State Route 7 and Big Run creek in Belmont County. During the operation of the mine 
several years ago the facility was authorized to discharge industrial process wastewater and storm water 
from the coal cleaning and processing procedure according to conditions of NPDES permit # 0IL00042. 
The operation at the site ceased several years ago and the site was partially reclaimed although a large 
gob pile remains on both sides of Big Run just prior to the confluence with the Ohio River. The presence 
of exposed gob with coal fines continues to contribute a sediment load to Big Run as well as acid mine 
drainage which contains elevated total dissolved solids (TDS), sulfates, iron, manganese and an acidity 
load lowering the pH of Big Run.  Complete reclamation and restoration of this site would significantly 
reduce the acid mine drainage impact to Big Run, decrease sedimentation and improve water quality of 
Big Run. A facility MOR review was not completed for this site since it no longer has an effective NPDES 
permit and contributes a pollutant load from site wide runoff due to the presence of the large exposed gob 
pile.  
 
Bellaire Corporation Powhatan No. 5 Mine (Ohio EPA Permit # 0IL00043) 
The Bellaire Corporation Powhatan Number 5 Mine was a former coal processing plant located near the 
intersection of State Route 148 and York Township Road 810 near Powhatan Point, Ohio. The mining 
and coal processing at this site ceased several years ago and the site was reclaimed according to the 
Ohio Department of Natural Resources – Division of Mineral Resources Management (DMRM) 
reclamation criteria. Although the site has been reclaimed the area still contains a sedimentation pond 
down gradient of the former processing area which discharges to Captina Creek. The discharge is 
monitored according to conditions of the NPDES permit and sampled for total suspended solids (TSS), 
iron, manganese, pH, and TDS. The discharge consists of storm water runoff from the reclaimed site in 
addition to some acid mine drainage seepage from the reclaimed area.  
 
Oklahoma Coal Company – Lynn Tipple Facility (Ohio EPA Permit # 0IL00001) 
The Oklahoma Coal Company is a coal mining and processing plant located approximately two miles 
west of the small town of Captina. The mined coal is cleaned and processed at a local coal preparation 
plant prior to loading and transportation. Industrial storm water runoff from the preparation plant, clean 
coal stockpiles, and refuse area is collected into a sedimentation pond which discharges to Captina 
Creek. The runoff from the processing area goes through a series of storm water retention ponds prior to 
the final discharge which is monitored as Outfall 001 in the permit. Outfall 001 has a permitted discharge 
flow of up to 14,000 gpd and is monitored for the mine runoff parameters of iron, manganese, TSS, TDS, 
and pH. In addition to these parameters mercury monitoring is also being conducted. The other monitored 
outfall at this mine site is Outfall 005 which consists of a fresh water pond discharge from an undisturbed 
area up gradient of the primary sedimentation pond providing treatment of the process wastewater. A ten 
year facility MOR review is shown in Table 10.   
 
American Energy Corporation- Century Mine (Ohio EPA Permit # 0IL00091) 
The American Energy Corporation (AEC) – Century Mine located in Wayne Township near Township 
Road 88 and State Route 145 is a deep shaft coal mine and processing plant which has been in 
operation since 1969. The Century Mine is one of the leading suppliers of coal in the state of Ohio and a 
large employer in the region. The mined coal is brought to the surface where it is cleaned and processed 
prior to being loaded onto rail cars or semi trailers at loading facilities. The processing of the coal involves 
washing the coal to remove impurities which are then contained within a slurry mixture that is pumped to 
a large impoundment approximately 1,500 feet away at the Ohio Valley Coal (OVCC) facility. The slurry 
impoundment provides settling of the solids within the mixture as the wastewater is then discharged and 
monitored according to the terms and conditions of the NPDES permit for the OVCC facility. The two 
mines owned and operated by the Murray Energy Corporation share a large coal slurry impoundment for 
slurry generated from both mine processing areas.  
 
The absence of a slurry impoundment for the AEC mine has required the facility to pump their slurry a 
long distance to the OVCC impoundment. The pumping of this waste has not been without incident over 
the last several decades with the most recent slurry spill occurring on August 23, 2005. On this date a 
portion of the pipeline ruptured creating a leak which led to the release of approximately 30,000 gallons of 
sludge into Captina Creek near the line break. The slurry spill impacted roughly 3,000 linear feet of the 



 

 

DSW/EAS 2
 
stream wi
black. Up
Coordinat
removed 
the cleanu
Directors 
of $50,00
Corporatio
epa.ohio.g
  

The AEC
runoff from
discharge
Outfall 00
main pre
discharge
008 is au
from the c
that are lis
TDS and 
in the min
 
In 2002 th
operations
runoff con